
COMPARISON OF ENERGY CONSUMPTION AND CARBON FOOTPRINT OF 

WASTEWATER TREATMENT SYSTEMS THROUGH MODELING 

 

 

 

A THESIS SUBMITTED TO 

THE GRADUATE SCHOOL OF NATURAL AND APPLIED SCIENCES 

OF 

MIDDLE EAST TECHNICAL UNIVERSITY 

 

 

 

 

BY 

 BORA OKAN 

 

 

 

IN PARTIAL FULFILLMENT OF THE REQUIREMENTS 

FOR 

THE DEGREE OF MASTER OF SCIENCE 

IN 

ENVIRONMENTAL ENGINEERING 

 

 

 

 

SEPTEMBER 2019





 

Approval of the thesis: 

 

COMPARISON OF ENERGY CONSUMPTION AND CARBON 

FOOTPRINT OF WASTEWATER TREATMENT SYSTEMS THROUGH 

MODELING 

 

 

submitted by BORA OKAN in partial fulfillment of the requirements for the degree 

of Master of Science in Environmental Engineering Department, Middle East 
[...]
agricultural wastes. However, WWTPs are located in only 296 of 1,397 municipalities 

of Turkey (TUIK, 2016a). Contaminated water resources not only affect biodiversity, 

but also many people whose livelihoods depend on water. Buyuk Menderes River, 

Egirdir Lake, Bafa Lake, Salt Lake, Gediz Delta, Uluabat Lake, Beyşehir Lake, Eber 

Lake, Burdur Lake, and Göksu Delta are only a few of the wetlands affected by 

pollution (Öktem et al., 2014).  

In our country, The Ministry of Environment and Urbanization declared the 2023 

wastewater action plan (T.C. Çevre ve Şehircilik Bakanlığı, 2016). According to the 

wastewater action plan, 1,501 WWTPs will be built by 2023. At the moment, 906 

municipal WWTPs are being operated in Turkey. On the other hand, there are 81 

municipal WWTPs under construction (T.C. Çevre ve Şehircilik Bakanlığı, 2018).  

Collecting and treating the wastewater in WWTPs results in sludge production which 

should be well managed. This sludge could be stabilized in the treatment plant with 

the help of aerobic or anaerobic digesters for better management. However, in Turkey, 

only 24% of the treatment plants are stabilizing their waste sludges (T.C. Çevre ve 

Şehircilik Bakanlığı, 2015). Due to the high calorific value of sewage sludge, thermal 

conversion methods such as combustion, gasification and pyrolysis, appear to be more 

promising than landfill application for the fate of waste sludges in sustainable 



 

 

36 

 

management. Yet, sewage sludges are also nutrient-rich organic substances. This 

attribute is still making waste sludges usable for land applications (Werle, 2015). 

Turkey’s Ministry of Environment and Urbanization is preparing an action plan for 

treatment of sludges to achieve sustainable management. With the collaboration of 

Middle East Technical University, Action Plan is expected to be released in late 2019 

(B2B Medya, 2018). 

With increasing capacity and quantity requirements of WWTPs, the selection of the 

most appropriate treatment process for urban WWTP design becomes a growing 

problem. With these requirements, existing treatment plants force to utilize their 

operators fully and restrict them financially (Khiewwijit et al., 2015). As a 

consequence, the construction of an effective and appropriate treatment plan scheme 

for the observed influent and desired effluent characteristics is a problem that has been 

studied in many techniques (Commonwealth, 2004). In the literature, WWTP 

modeling is also used to select treatment plant operations and improve plant efficiency 

(Yin et al., 2018). However, in our country, wastewater treatment system 

identification problem is a difficult task primarily when the system is not modeled in 

the design stage. In addition to that, there are some urban WWTPs that do not work 

effectively in Turkey (Türkmenler, 2017). It could be deducted that new academic 

approaches seem to have difficulty integrating into practice. 

In this context, instead of proposing new methods for water treatment plants in Turkey, 

a modeling study was carried out for the existing plants and the more efficient 

operation and scheme building of these plants. This study aims to compare treatment 

efficiencies and sludge production amounts in municipal WWTP schemes commonly 

used in Turkey via BioWin simulations. This study would provide numerical waste 

sludge analysis, removal efficiency assessment and conceptional pros/cons of 

Turkey’s most used treatment plant schemes for different influent characteristics. 

 

 



 

 

37 

 

3.2. Methodology 

In this study, Turkey's widely used wastewater treatment schemes were analyzed and 

simulation model were created in order to compare the removal efficiencies and sludge 

production rates for different treatment technologies. All treatment plant models were 

kept in the same flow capacity. Three different influent characteristics and one effluent 

target were chosen to design all models. 35 combinations of treatment schemes were 

prepared. With three different influent characteristics, a total of 105 models were 

prepared and run in this study.  

The methodology consists of the following steps; i) selection of flowrate ii) selection 

of wastewater characteristics iii) identification of scheme operators iv) determination 

of effluent target v) modeling approach. The purpose of this procedure is to generate 

comparable treatment scheme models. For this study, BioWin 5.3 software was used 

for model building.  

3.2.1. Selection of Flowrate 

In this initial step, Turkey’s urban WWTPs' capacity comparison was made to select 

the operational flowrate of the models. For capacity comparison, “The Management 

Of Domestic/Urban Sewage Sludge Project” is used (T.C. Çevre ve Şehircilik 

Bakanlığı, 2015). In that study, 232 existing treatment plants were investigated in 

terms of flowrate capacity of the WWTPs. The smallest and the biggest flowrate 

capacities are stated as 5.7 m3/day and 765,000 m3/day respectively. The total capacity 

of these treatment plants was calculated as 8,069,981 m3/day. Therefore, it can be said 

that at least 8 million m3 of wastewater are being processed daily in these WWTPs. 

Median and average values of daily capacities of the treatment plants were calculated 

as 6,836 m3/day and 34,784 m3/day. It can be stated that 50% of the treatment plants 

have a smaller capacity than 7,000 m3/day. 

In order to understand the capacity distribution of these treatment plants, a graphical 

histogram approach was performed with four different flowrates. These flowrates are 

15,000, 35,000, 100,000 and 250,000 m3/day. In Figure 3-1, the number of treatment 



 

 

38 

 

plants for different capacities is provided in the histogram graph. A histogram graph 

by total wastewater processed is also provided in Figure 3-2. 

 

Figure 3-1 Number of Municipal WWTPs Histogram Distribution of Turkey by Treatment Plant 

Capacity (T.C. Çevre ve Şehircilik Bakanlığı, 2015) 

 

Figure 3-2 Processed Wastewater Histogram Distribution of Turkey by Treatment Plant Capacities 

(T.C. Çevre ve Şehircilik Bakanlığı, 2015) 

63 %

13 % 15 %

6 %
3 %

0

20

40

60

80

100

120

140

160

<15000 15000-35000 35000-100000 100000-250000 >250000

N
u

m
b

er
 o

f 
M

W
W

TP

Treatment Capacity Range (m3/day)

7 %

10 %

21 % 22 %

39 %

0

500.000

1.000.000

1.500.000

2.000.000

2.500.000

3.000.000

3.500.000

<15000 15000-35000 35000-100000 100000-250000 >250000To
ta

l W
as

te
w

at
er

 P
ro

ce
ss

ed
 (

m
3
/d

ay
)

Treatment Capacity Range (m3/day)



 

 

39 

 

It can be stated that 61% of the treatment plants have a lower capacity of 15,000 

m3/day. However, in these facilities, only 7% of the total of 8 million m3 wastewater 

is processed daily. In Figure 3-2, it can be seen that the treatment plants having a 

capacity greater than 100,000 m3/day are processing 61% of the total wastewater 

amount. It can be deducted that sludge produced in treatment plants with a capacity of 

more than 100,000 m3/day constitutes the majority of the total wastewater processed 

and the sludge produced. Therefore, the single flow rate to be used in models was 

selected as 100,000 m3/day.  

3.2.2. Selection of Wastewater Characteristics 

Raw municipal wastewater consists mostly of water with suspended and dissolved 

organic and inorganic solids with relatively small concentrations (Stensel et al., 2014). 

Table 3-1 shows the typical concentrations of the main components of low, medium, 

and high strength domestic raw wastewater (Stensel et al., 2014). All three strengths 

were selected to be used in the study. 

Table 3-1 Composition of Wastewater for Different Strengths (Stensel et al., 2014) 

Constituents 

Concentrations (mg/L) 

Low 

strength 

WW  

Medium 

strength 

WW 

High 

strength 

WW 

BOD5 110 190 350 

COD 250 430 800 

TSS 120 210 400 

NH3-N 12 25 45 

Organic-N 8 15 25 

TKN 20 40 70 

Organic-P 1 2 4 

Inorganic-P 3 5 8 

Oil & grease 50 90 100 

 



 

 

40 

 

3.2.3. Identification of Scheme Operators 

In this step, the selection of the biological treatment and sludge treatment processes 

for the models will be explained. The biological treatment units and the sludge 

treatment process types to be used in the model study were selected considering the 

most used municipal WWTP processes in Turkey. To this purpose, the management 

of domestic/urban sewage sludge project which was presented by the Ministry of 

Environment and Urbanization was used (T.C. Çevre ve Şehircilik Bakanlığı, 2015). 

In this project, the existing facilities were examined in detail. Project results revealed 

that the most commonly used biological treatment technologies (processes) in Turkey 

are conventional AS (CAS) process, BNR processes such as Bardenpho5 and A2O, 

and extended aeration process (Figure 3-3). 35% of all biological treatment units in 

Turkey have a CAS process. On the other hand, BNR systems and extended aeration 

processes cover 44% and 15% of all biological treatment units, respectively. The rest 

of the treatment plants are trickling filters, ponds and MBR systems. When the BNR 

distribution is analyzed, it is seen that 52% of the BNRs are A2O, 40% is Bardenpho 

and 5% is AO processes. Therefore, A2O is the most commonly used BNR type in 

Turkey (Figure 3-4). 



 

 

41 

 

 

Figure 3-3 Distribution of Biological Treatment Systems in Municipal and Domestic WWTPs of 

Turkey  (T.C. Çevre ve Şehircilik Bakanlığı, 2015) 

 

Figure 3-4 The Distribution of Biological Nutrient Removal (BNR) Unit Types in Turkey (T.C. Çevre 

ve Şehircilik Bakanlığı, 2015) 

Biological 
Nutrient 
Removal

44%

Conventional Activated 
Sludge

35%

Extended 
Aeration

15%

Trickling 
Filters

3%

Ponds
3%

A2O
54%

Bardenpho-5
41%

AO
5%



 

 

42 

 

The project report also reveals that sludge stabilization is performed in only 25% of 

all WWTPs. The most commonly used sludge stabilization processes are aerobic 

digestion, anaerobic digestion, lime stabilization and composting. In  Table 3-2, 

sludge stabilization processes are provided with their percent usages in Turkey (T.C. 

Çevre ve Şehircilik Bakanlığı, 2015). 

Table 3-2 Sludge Stabilization Processes used in Turkey (T.C. Çevre ve Şehircilik Bakanlığı, 2015) 

Sludge Stabilization Availability (%) 

Aerobic Digestion 53% 

Anaerobic Digestion 29% 

Lime Stabilization 16% 

Composting 2% 

 

Regarding the results of domestic/urban sewage sludge project of Turkey, the most 

preferred schemes for secondary treatment of model buildings were selected as 

conventional activated sludge process, extended aeration process, A/O process, A2O 

process and Bardenpho-5 process. 

For extended aeration process, primary sedimentation is not used commonly (Stensel 

et al., 2014). Therefore, primary sedimentation is not placed in the models of the 

extended aeration process. On the other hand, in Turkey, it can be observed that in 

some of the WWTPs with A2O and Bardenpho-5 processes, primary sedimentation is 

being used. For example, Antalya City has two municipal WWTPs in the central 

districts. Both treatment plants are using Bardenho-5 processes. However, one of them 

is using primary sedimentation (ASAT, 2005); the other one does not have primary 

sedimentation (ASAT, 2011). To have a better understanding of primary 

sedimentation usage on A2O and Bardenpho-5 processes, two scenarios were taken 

into consideration separately as with and without primary sedimentation. To sum up, 

seven treatment options were selected. 

On the other hand, five different sludge treatment processes were selected. Sludge 

treatment options could be listed as;  



 

 

43 

 

- No action 

- Thickening and Dewatering 

- Thickening, Aerobic Digestion and Dewatering 

- Thickening, Anaerobic Digestion and Dewatering 

- Thickening, Pre-Treatment, Anaerobic digestion and Dewatering 

Thickening and dewatering can be stated as the default process according to 

domestic/urban sewage sludge project of Turkey. No action sludge treatment option 

was also discussed as a reference point for comparison of sludge treatment processes. 

In Turkey, only 25% of the urban WWTPs have a sludge stabilization unit. Most used 

sludge stabilization options, which are anaerobic digestion and aerobic digestion, were 

placed for sludge treatment options. Additional to anaerobic digestion (AD), thermal 

hydrolysis was selected for AD as a pre-treatment option. Numerous studies report 

that thermal hydrolysis enhances anaerobic digestion performance (Carrère et al., 

2010). It was also stated that thermal hydrolysis led to a 20% increase in methane 

production of anaerobic digestion (Carrère et al., 2010).  

As several process combinations were simulated for different wastewater strengths, a 

naming convention was used to distinguish between different cases named in the form 

S_X_Y_Z. Here S is composed of 2 letters representing the strength of the wastewater 

treated (Table 3-3). X is composed of two to four characters that express the treatment 

process used. Y is an array of 2 elements composed of numbers or characters. It points 

out whether sludge pre-treatment is used before sludge stabilization or not. Sludge 

pre-treatment was used only before anaerobic digestion. And, finally, Z stands for 

sludge processing options. It is composed of 3 characters or numbers. Definitions are 

provided in Table 3-3. To illustrate, MS_BD5S_TH_AND is the model in which the 

medium strength wastewater is treated by Bardenpho-5 process with primary 

sedimentation and resulting sludge is anaerobically digested with thermal hydrolysis 

pre-treatment. HS_EXT_00_001 is the high strength wastewater treated with extended 

aeration where the resulting sludge is thickened and dewatered only. Overall, using 



 

 

44 

 

different combinations of wastewater characteristics, treatment methods and sludge 

handling, 105 different cases were considered.   

Table 3-3 Codes in Naming Convention Used for Different Cases (S_X_Y_Z) 

Code S Strength of Wastewater 

HS High Strength 

MS Medium Strength 

LS Low Strength 

Code X  Treatment Processes 

CON Conventional Activated Sludge 

EXT Extended Aeration 

AO A/O 

A2O A2O with no primary sedimentation 

A2OS A2O with primary sedimentation 

BD5 Bardenpho-5 with no primary sedimentation 

BD5S Bardenpho-5 with primary sedimentation 

Code Y Sludge pre-treatment before stabilization 

00 No sludge pre-treatment 

TH Thermal hydrolysis 

Code Z Sludge processing 

000 No action 

001 Thickening and dewatering 

AED Thickening, aerobic digestion and dewatering 

AND Thickening, anaerobic digestion and dewatering 

 

3.2.4. Determination of Effluent Target 

In this step, target effluent wastewater characteristics were determined. In order to set 

target effluents, selected flowrate’s (100,000 m3/day) serving population equivalence 

was calculated. 

In Turkey, BOD generation per capita.day is 45-60 g/cap.day (T.C. Çevre ve Şehircilik 

Bakanlığı, 2004, 2014). Maximum and minimum BOD concentrations for selected 

influent wastewater characteristics can be stated as 350 and 110 mg/L for high and 



 

 

45 

 

low strength wastewaters (Table 3-1). Therefore, the incoming BOD daily load of 

selected wastewater strengths could be between 35,000,000 g/day for high strength 

wastewaters and 11,000,000 g/day for low strength wastewaters. When incoming 

BOD daily load values are divided by BOD generation values of Turkey, the highest 

possible PE and lowest possible PE were calculated. PE results are 777,778 and 

183,333 capita respectively. In Turkey’s regulations, there are different discharge 

criteria for different PE values. These PE values are 2,000, 10,000 and 100,000 cap. 

Since the lowest possible calculated PE value is 183,333, effluent targets were selected 

for WWTPs that are serving for 100,000 PE or more. The BOD, COD and TSS 

effluent limits were taken from Table 21-4 of “Water Pollution Control Regulation”, 

and the TN and TP effluent limits were taken from Table 2 of “Urban Wastewater 

Control Regulation” (T.C. Çevre ve Şehircilik Bakanlığı, 2004, 2014). The effluent 

limits taken from the regulations are provided in Table 3-4. 

Table 3-4 Selected Effluent Limit Characteristics  

Effluent 

Characteristics 

Effluent Limits 

(mg/L) 

BOD5 35 

COD 90 

TSS 25 

TN 10 

TP 1 

For all selected biological treatment options, BOD, COD and TSS effluent targets are 

achievable. On the other hand, models with nutrient removal technologies such as 

A2O (S_A2OS_Y_Z) and Bardenpho-5 (S_BD5_Y_Z & S_BD5S_Y_Z)  processes 

are expected to meet TP and TN targets taken from “Urban Wastewater Treatment 

Regulation” for sensitive receiving body environment as well (T.C. Çevre ve 

Şehircilik Bakanlığı, 2014).  Moreover, A/O (S_AO_Y_Z)  process is also expected 

to meet TP target.   



 

 

46 

 

3.2.5. Modeling Approach 

In the modeling phase, with the combination of wastewater and sludge treatment 

options, 35 different treatment schemes were created. All the schemes were modeled 

in BioWin environment and replicated three times for three different wastewater 

characteristics input.  

Bioreactor sizing was done within the typical design parameters (Table 2-1, Table 

2-2). In order to compare removal efficiencies of different sludge treatment options, 

sizing of the bioreactors was kept constant for a given strength of the wastewater and 

treatment options (for code S and X). On the other hand, SRT of each treatment option 

was kept constant regardless of the strength of the wastewater (for code X). Selected 

SRT values of wastewater treatment options are provided in Table 3-5. Design 

parameters of created models used in simulations for different cases are provided in 

Appendix A Table A-1 to Table A-7. Moreover, process flow schemes used for 

different treatment methods and sludge handling options are provided in Appendix B 

Figure B-1 to Figure B-9. 

Table 3-5 Selected SRT values for wastewater treatment technologies 

Treatment Option 
SRT 

(days) 

Conventional AS 5 

Extended Aeration 30 

A/O 5 

A2O 10 

Bardenpho-5 15 

 

  



 

 

47 

 

The variables that were changed from default values can be listed as follows; 

List of Assumptions 

- Primary sedimentation underflow solid concentration is typically between 4 

and 5.5% (Sanin et al., 2011; Stensel et al., 2014) Therefore, underflow rates 

were adjusted to operate at 45,000 mg/L TSS concentration. 

- The surface over flowrate of secondary clarifiers was adjusted to operate 

between 16 to 32 m3/m2.day (Stensel et al., 2014). 

- In conventional activated sludge and extended aeration system surface aerators 

were used. In BNR systems aeration with diffusers were used. 

- Thickening and dewatering capture rates were changed to 90% from the 

default value of 100% (Sanin et al., 2011). 

- Thickening underflow TSS concentration was fixed around 70,000 mg/L. On 

the other hand, for aerobic digestion scenarios, that value was fixed between 

40,000-50,000 mg/L (Sanin et al., 2011). 

- Waste sludge TSS concentration was kept above 22% (Sanin et al., 2011). 

- In order to meet discharge standards, chemical addition was applied if 

necessary. Added chemicals were aluminum salt in secondary clarifiers to 

meet TP target in the discharge and calcium carbonate for pH control in aerobic 

digestion. In addition to that, struvite recovery was applied to AD sludge 

processes if necessary. 

To sum up, 105 different BioWin model scheme combinations were created for 

comparison.  

 

3.3. Results and Discussion 

In this study, wastewater treatment and sludge treatment technologies used in Turkey 

were investigated and combined to create different scenarios that possibly have a real 

WWTP representation in Turkey. As a result, five different treatment options were 
[...]
removal efficiencies of conventional AS, Extended aeration and A/O processes are 

provided in Table 3-9. Average removal efficiencies of A2O and Bardenpho-5 

processes are provided in Table 3-10.  

Table 3-9 Removal Efficiencies of Conventional AS, Extended Aeration and A/O Processes 

Model Name 

Average Removal Efficiency (%) 

BOD TSS TN TP 

HS_CON 98.0 97.6 27.2 47.7 

MS_CON 95.9 94.7 24.4 42.7 

LS_CON 93.6 92.0 25.5 40.2 

HS_EXT 99.1 97.6 22.8 31.5 

MS_EXT 98.7 96.8 20.4 36.7 

LS_EXT 97.6 94.3 22.1 25.8 

HS_AO 97.7 96.4 42.1 93.0 

MS_AO 96.5 94.7 39.9 88.7 

LS_AO 93.7 91.2 26.3 78.5 

 

  



 

 

56 

 

Table 3-10 Removal Efficiencies of A2O and Bardenpho-5 Processes 

Model Name 
Average Removal Efficiency (%) 

BOD TSS TN TP 

HS_A2OS 98.3 97.0 78.2 89.4 

MS_A2OS 97.4 95.5 64.1 84.8 

LS_A2OS 95.9 94.2 58.1 82.1 

HS_BD5S 97.9 95.6 86.8 91.1 

MS_BD5S 97.2 94.2 80.5 86.6 

LS_BD5S 95.6 92.3 73.3 76.9 

HS_A2O 97.7 95.2 80.3 86.4 

MS_A2O 96.4 92.6 70.3 80.3 

LS_A2O 94.8 90.1 63.2 77.7 

HS_BD5 98.1 95.2 87.8 92.8 

MS_BD5 96.4 91.4 85.3 85.7 

LS_BD5 94.8 89.6 76.2 74.2 

 

It was observed that Bardenpho-5 process is superior to the A2O process in the 

removal of nitrogen and phosphorous. It was also observed that struvite recovery is 

improving nitrogen removal efficiency under 1% for these nutrient removal systems. 

In the selected influent characteristics, TKN/COD ratio is 0.085. The typical range of 

TKN/COD ratio can drop down to 0.07 (Rössle et al., 2001). It was observed that high 

strength wastewater and A2O models could achieve higher nitrogen removal 

efficiencies with 1000 mg/l COD influent. This is due to the fact that at higher influent 

COD concentration of 1000 mg/l (higher than the selected maximum level of 800 

mg/L), a lower TKN/COD ratio of 0.07 is obtained. This low ratio or high influent 

COD level supplies carbon source for denitrification and results in lower effluent TN 

concentrations. If the influent COD is increased to have a TKN/COD ratio of 0.07, 

nitrogen removal of A2O process increases by 2.5% while 1% for Bardenpho-5 

process.  



 

 

57 

 

3.4. Conclusions 

In this study, Turkey’s mostly used wastewater and sludge treatment technologies 

were investigated. Selected treatment options were used to create scheme 

combinations to be modeled in BioWin simulation environment. In models, flowrate 

was determined as 100,000 m3/day. In the creation of the models, sizing of the 

bioreactors and operation variables were kept in the range of typical design parameters 

to meet target effluent criteria. Moreover, for better comparison, operational variables 

were kept constant for different sludge treatment options. In this study, 105 treatment 

scheme combinations were created. 

Among the wastewater treatment options, it was observed that extended aeration 

wastewater treatment option has the lowest daily sludge production. Yet, the system 

has the biggest land footprint compared to the others. Among the sludge treatment 

options, anaerobic digestion with thermal hydrolysis was found to have the smallest 

amount of daily waste sludge production. On the other hand, it was observed that 

conventional AS and A/O processes have the biggest biogas production rate in 

anaerobic sludge processes, for producing the highest amount of sludge. 

It was observed that A2O and Bardenpho-5 processes could work with or without 

primary sedimentation. However, for biological sludge process combinations of these 

treatment technologies, phosphorous or struvite precipitation is needed to meet 

nutrient effluents since the sizing of the bioreactors was done without any sludge 

treatment option. With primary sedimentation, sludge stabilization efficiencies as VSS 

destruction are increasing 20.5% on average. Without primary sedimentation, nutrient 

removal efficiencies are increasing 4.4% for A2O process and 2.8% for Bardenpho-5 

process. It was also observed that the removal efficiency of TN is effected differently 

for A2O and Bardenpho-5 processes by influent TKN/COD ratio. 

Due to variations in the waste sludge production, available sludge management 

options should be a significant deciding factor in selecting wastewater and sludge 



 

 

58 

 

treatment options. However, while selecting the wastewater and sludge treatment 

options, waste sludge production and removal efficiency of the treatment system 

should not be the only factors to investigate. Energy consumption, GHG emissions 

and cost analysis should also be investigated for designing sustainable and economical 

WWTPs. In this context, these analyses are provided in the following chapter (Chapter 

4).  



 

 

59 

 

CHAPTER 4 

 

4. COMPARISON OF DIFFERENT TREATMENT SCHEMES BASED ON 

ENERGY CONSUMPTION AND CARBON FOOTPRINT FOR MUNICIPAL 

WWTPS 

 

4.1. Introduction 

WWTPs are among the primary substructures for populated areas in order to prevent 

waterborne diseases and minimize environmental pollution. The number and capacity 

of WWTPs are expected to increase in the following years due to population growth 

and industrialization (Qin et al., 2014). The amount of wastewater treated has reached 

to 3,842 million m3 in Turkey in 2016 (TUIK, 2016b).  

Wastewater treatment is an energy-intensive process. Growing energy consumption is 

considered as a global problem for humankind, especially considering GHG emissions 

as well as increasing operating costs (Ashrafi et al., 2014). Many countries are 

struggling to convert energy resources from fossil fuels to renewables and optimize 

energy consumption through strategic changes in design and operation. Today 25% of 

the energy consumption in the water sector is linked to wastewater collection and 

treatment (Li et al., 2019). This amount corresponds to 1% to 4% of the total energy 

consumption worldwide (IEA, 2016). Moreover, by 2040, the energy used for 

wastewater works will exceed 60% of the total energy used in the water sector if the 

demands are as projected (IEA, 2016).  

WWTPs are one of the sources of GHG emissions not only due to energy consumption 

for operations but also processes and reactions occurring during treatment. GHGs 

emitted from domestic WWTPs are CO2, CH4, and N2O (Delre et al., 2019). These 

gasses are the most significant contributors to climate change (IPCC, 2014). When 

energy consumption and GHG emissions due to treatment processes are considered, 



 

 

60 

 

the global warming effect of a WWTP needs consideration. This problem drew 

attention to energy efficiency studies on this subject (Wu et al., 2010). However, there 

is no legislation or limitation regarding energy consumption in WWTPs. So, energy 

consumption varies significantly among different plants. Especially for municipal 

WWTPs, being only in community service and not having a profit goal makes 

wastewater management hard to regulate. Economic benefits of wastewater 

management are still an issue for local governments of developing and 

underdeveloped countries (Crisan et al., 2018). Some of the nationally averaged unit 

energy consumptions per 1 m3 of wastewater treated are listed in Table 4-1.  

Table 4-1 Average Unit Energy Consumptions in WWTPs in different countries (kWh/m3 of 

wastewater treated) (Hernández-Sancho et al., 2011) 

United 

States 
Netherlands Singapore Switzerland 

0.45 0.36 0.56 0.52 

Germany 
United 

Kingdom 
Australia Spain 

0.67 0.64 0.39 0.53 

 

In Portugal, 17 WWTPs were examined to obtain performance indicators. These plants 

each treat around 10,000 m3/day of wastewater and most of them have biogas 

production (Silva et al., 2015). The study proposed a performance classification 

according to energy consumption. In that study, it was stated that, for AS 

configurations, if the energy consumption of the treatment plant is below 0.28 

kWh/m3, the energy performance of the plant is considered as in good state. On the 

other hand, it was also stated, for BNR processes, in order to define energy 

performance as in good state, the energy consumption of the facility needed to be less 

than 0.42 kWh/m3 (Silva et al., 2015). 

The aim of this study is to compare different wastewater treatment processes and 

schemes in terms of energy consumptions, carbon footprints and net present values 

(NPVs) for different wastewater strengths through modeling. BioWin software was 

used to model different treatment schemes as discussed in Chapter 3. WWTPs can be 



 

 

61 

 

simulated in a computer environment for different scenarios (Henze et al., 2017). 

Therefore, instead of working on an actual treatment plant, models can easily be 

duplicated for different schemes. In this study, energy consumption and carbon 

footprints were assessed based on model outputs. Potential impacts of energy usage, 

carbon footprint, and NPV on treatment system selection were evaluated.  

 

4.2. Methodology  

In this study, most used municipal WWTP treatment schemes of Turkey, which were 

modeled in Chapter 3, were investigated in terms of energy consumption, carbon 

footprint and NPV. A total of 105 different treatment scheme models were 

investigated in this regard. BioWin 5.3 software was used for simulation. Energy 

consumption data of the modeled treatment plant were obtained from software while, 

carbon footprint and NPV of the treatment schemes were calculated externally. 

The methodology consists of the following steps; i) modeling different treatment 

schemes ii) calculation of energy consumption iii) calculation of carbon footprint iv) 

cost analysis. The purpose of this procedure is to obtain and compare the energy 

consumption, carbon footprint and NPV of the generated treatment scheme models. 

For this study, two levels of energy consumption were defined which is named specific 

energy consumption (SEC) 1&2. SEC1 represents the energy consumption (in kWh) 

per 1 m3 of treated wastewater. SEC2 represents energy consumption per 1 mg/L of 

COD treated. On the other hand, carbon footprint results were defined for hourly GHG 

emissions (kgCO2eq/h). Lastly, NPV of each system was calculated for 20 years 

operation period and defined in million TL. 

  



 

 

62 

 

4.2.1. Modeling different treatment schemes 

Wastewater treatment schemes used for comparison were selected based on common 

treatment processes in Turkey as studied in a TUBITAK KAMAG project (T.C. Çevre 

ve Şehircilik Bakanlığı, 2015). According to the results presented in that project, 

among the 282 municipal WWTPs, 44% are biological nutrient removing systems 

(BNRs). This is followed by conventional activated sludge (CAS) treatment by 35%. 

Then comes extended aeration by 15%. Trickling filters and ponds have a share of 3% 

each. Among BNRs, most common treatment systems are A2O, Bardenpho5 and AO 

(Phoredox) with a share of 52%, 40% and 5%, respectively. Sludge stabilization is 

applied only at 25% of all municipal WWTPs. Common sludge stabilization methods 

are aerobic digestion and anaerobic digestion applied at 53% and 29% of the WWTPs, 

respectively.  

Using the above information as a guide as well, treatment system simulations and 

comparisons were realized for CAS, extended aeration, AO, A2O, and Bardenpho-5. 

In extended aeration, primary sedimentation was not used as it is not common (Stensel 

et al., 2014). For A2O and Bardenpho-5 processes, both primary sedimentation usage 

and absence were modeled since both practices can be observed in the municipal 

WWTPs in Turkey (Gülhan et al., 2018). 

These systems were considered under five different sludge management options. 

These are (1) no action, (2) thickening and dewatering, (3) thickening, aerobic 

digestion and dewatering, (3) thickening, anaerobic digestion and dewatering, and 

finally (5) thickening, pre-treatment, anaerobic digestion and dewatering. The first 

sludge management option was used as a base case where no action is applied to 

sludge. Therefore, the impact of different sludge handling methods and stabilization 

on energy usage and carbon footprint could be compared. The fifth option aims to pre-

treating the wastewater to improve the efficiency of anaerobic digestion. Thermal 

hydrolysis was considered as the pre-treatment method since it is a proven technology 

to improve the performance of anaerobic digestion (Carrère et al., 2010). 



 

 

63 

 

A single flow rate was selected to compare all treatment processes on energy 

consumption and carbon footprint. In total, 61% of the municipal wastewater is 

handled at WWTPs with a capacity of 100,000 m3/day or higher (TUBITAK 

KAMAG, 2015). This value was chosen as the influent flowrate for all WWTPs 

simulated. Three different strengths of wastewater were considered. Wastewater 

characteristics are provided in Table 4-2  (Stensel et al., 2014).  

Table 4-2 Characteristics for Different Wastewater Strengths (Stensel et al., 2014) 

Constituents 

Concentrations (mg/L) 

Low 

strength 

WW  

Medium 

strength 

WW 

High 

strength 

WW 

BOD5 110 190 350 

COD 250 430 800 

TSS 120 210 400 

NH3-N 12 25 45 

Organic-N 8 15 25 

TKN 20 40 70 

Organic-P 1 2 4 

Inorganic-P 3 5 8 

Oil & grease 50 90 100 

 

Naming convention was used to identification of the process combinations simulated. 

The form of the naming convention is S_X_Y_Z. S is representing the strength of the 

wastewater treated. X is representing the treatment process used. Y is representing the 

sludge pre-treatment process.  And finally, Z is representing the sludge process option. 

Definitions are provided in Table 3-3 (Chapter 3, Heading 3.2.3).  

In simulating different treatment schemes, it was assumed that all cases target effluent 

characteristics that are required for domestic WWTPs serving a population equivalent 

(PE) of 100,000 or more. Accordingly, the lowest possible PE was calculated as 



 

 

64 

 

183,333 capita. The calculation was made based on the BOD generation of Turkey 

which is 45-60 g/cap.day (T.C. Çevre ve Şehircilik Bakanlığı, 2004, 2014). Therefore, 

the effluent limits taken from the regulations are as stated in Table 3-4. 

Bioreactor sizing for different treatment schemes was done using typical design 

parameters (Table 2-1, Table 2-2) to meet the discharge limits (Table 3-4). In order to 

make a viable comparison between energy consumption and carbon footprint, most of 

the variables were set as the default values of BioWin. Other assumptions or non-

default values are such that; 

- Primary sedimentation underflow solid concentration is typically between 4 

and 5.5% (Sanin et al., 2011; Stensel et al., 2014) Therefore, underflow rates 

are adjusted to operate at 45,000 mg/L TSS concentration. 

- The surface over flowrate of secondary clarifiers was adjusted to operate 

between 16 to 32 m3/m2.day (Stensel et al., 2014). 

- In conventional activated sludge and extended aeration systems, surface 

aerators are used. In BNR systems aeration is supplied through diffusers. 

- There are four pumps placed in the models. The names and head pressures of 

the pumps are inlet, RAS, WAS, IR pump and 8, 8, 4 and 0.25m respectively. 

- Thickening and dewatering capture rates are set as 90% according to Sanin et 

al. (2011). The default is 100%. 

- Thickening underflow TSS concentration is fixed around 70,000 mg/L. On the 

other hand, for cases in which aerobic digestion is used, the value is fixed in 

the range 40,000-50,000 mg/L (Sanin et al., 2011). 

- Waste sludge TSS concentration is kept above 22% (Sanin et al., 2011). 

- In order to meet discharge standards, chemical addition is applied if necessary. 

Added chemicals are aluminum salt in secondary clarifiers to meet TP target 

in the discharge and calcium carbonate for pH control in aerobic digestion. In 

addition to that, struvite recovery was applied to AD sludge processes if 

necessary. 



 

 

65 

 

- Methane produced in anaerobic digestion is assumed to be used in the system 

through a combined heat and power (CHP) unit.  

Design parameters of models used in simulations of different cases are provided in 

Appendix A, Table A-1 to Table A-7. Moreover, process flow schemes used for 

different treatment methods and sludge handling flowsheet representation are 

provided in Appendix B, Figure B-1 to Figure B-9. 

4.2.2. Energy Consumption Calculation 

The BioWin software enables power consumption analyses of an identified model if 

relevant inputs are provided. In “Power Table” from BioWin album window, energy 

consumption per hour can be accessed for blowers, mixing, pumping and solid/liquid 

separation. Results are provided in kWh. In expressing energy consumptions, two 

different specific energy consumption (SEC) units were considered. These are SEC1 

and SEC2. The first one represents energy consumption (in kWh) per 1 m3 of treated 

wastewater. The second one represents energy consumption per 1 mg/L of COD 

treated. 

4.2.3. Carbon Footprint Calculation 

In determining the carbon footprint of a treatment case, indirect and direct GHG 

emissions were calculated then summed to achieve the total carbon footprint of the 

system. Firstly, direct emissions were calculated. In “Rates Table” from BioWin 

album window, CO2 CH4 and N2O stripping of each bioreactor can be selected to 

display as process rates. All direct gas emissions were needed to be converted to CO2 

equivalence. CH4 and N2O gasses have respectively 25 and 298 equivalence of CO2 

(US EPA, 2016). Methane production from anaerobic digestion was assumed to be 

converted CO2. Secondly, indirect emissions were taken into consideration by 

calculating GHG emissions arising from energy consumption and sludge 

transportation of the modeled facilities. Weighted carbon emissions per 1 kWh 

electricity production of Turkey can be calculated as 540 gCO2eq/kWh (POSTNOTE, 



 

 

66 

 

2006). On the other hand, carbon emissions during sludge transportation per tonne-

km were taken as 140g/ton.km (EEA, 2017). For all cases waste sludge was assumed 

to be transported for 10 km.   

4.2.4. Cost Calculations 

In “Cost Table” from the BioWin album window, power, chemical, fuel cost and cost 

spend on sludge are represented. In order to achieve the cost results of the created 

models, relevant unit costs were needed to be determined. Before, determining the unit 

costs, the money unit used in models was selected as TL. In Turkey, 1 kWh of energy 

has a cost of approximately 0.4 TL according to Energy Market Regulatory Authority 

(EPDK, 2018). On the other hand, care was given to use market costs for chemicals 

and fuel. Aluminum dust price was found as 1 TL per liter (Balmumcu Kimya LTD. 

ŞTİ., 2019). The natural gas unit price was taken from EPDK, as approximately 1 

TL/m3 (EPDK, 2019) which is used as fuel for heating of the anaerobic digestor. 

Lastly, for sludge handling costs, two-unit costs were entered. These could be 

described as sludge transportation costs and tipping fee costs for solid waste 

landfilling. Although sludge landfilling is not a sustainable sludge management 

method, in this study, it was used for comparison of different treatment cases on the 

same basis. Transportation unit cost varies between 12-25 TL/ton.km in market 

(Süreko, 2019). The transportation cost was assumed as 22.5 TL/ton.km. For all cases, 

sludge was assumed to be transported for 10 km. Sludge tipping fee at the landfill site 

was taken from the İstanbul Metropolitan Municipality as 159 TL/ton (İBB, 2019).  

With the inputs provided, BioWin software represents management costs in TL/h. 

Capital cost and net present value for a management period of 20 years were calculated 

externally. 

In calculating the initial cost of a system, three categories were considered. The first 

one is the construction of the reactor's initial cost. The second one is the machinery & 
[...]
S_EXT_00_AND 11.62 -2.13 5.91 3.67 3.05 1.07 

S_EXT_TH_AND 30.18 27.75 15.29 16.15 10.08 12.53 

S_AO_00_AND 33.76 -24.30 19.05 -12.34 11.42 -21.38 

S_AO_TH_AND 57.16 16.22 33.55 34.92 20.33 2.05 

S_A2OS_00_AND 31.17 -69.05 18.19 -38.85 9.44 -23.01 

S_A2OS_TH_AND 54.27 -31.30 32.46 -14.39 19.78 -9.73 

S_BD5S_00_AND 30.81 -66.93 17.63 -33.67 9.86 -21.19 

S_BD5S_TH_AND 53.35 -25.08 31.69 -4.46 19.35 8.25 

S_A2O_00_AND 21.20 -15.54 12.77 -15.51 6.20 -7.51 

S_A2O_TH_AND 44.75 16.09 27.18 5.63 16.58 6.46 

S_BD5_00_AND 20.30 -17.30 10.63 -4.72 6.27 -4.39 

S_BD5_TH_AND 42.86 -5.66 26.28 23.38 15.91 30.04 

 

In Table 4-9, minus changes in NPV are green highlighted. The green highlighted 

results show the models that have reduced the NPV value within 20 years of service. 

It was observed for HS wastewaters that TH process with extended aeration, A/O and 

A2O without primary sedimentation could not compensate the investment cost in 20 

years serving period. All other anaerobic digestion implementations compensate their 

investment cost in at most 20 years for HS wastewaters. On the other hand, it was 

observed for MS wastewaters that extended aeration could not achieve any profit in 

20 years. All the anaerobic digestion implementations without pre-treatment 

compensate their investment cost. And, for TH processes, only Bardenpho-5 and A2O 



 

 

89 

 

with primary sedimentation system could compensate the investment cost in MS 

wastewaters. Lastly, for LS wastewaters, the results show similarities with MS 

wastewaters processes. It can be deducted from positive values that the 20 years 

serving period is not enough to compensate for the investment cost of these highly 

budget units. However, for MS and LS wastewaters, it can be said that Bardenpho-5 

and A2O processes without primary sedimentation, thermal hydrolysis 

implementation is not feasible. This is because, cost of chemical addition is needed to 

meet effluent TP concentrations, which increases with TH implementation, is greater 

than the cost of energy saved by anaerobic digestion. 

4.4. Conclusions 

In this study, 105 treatment scheme combinations were created as BioWin models. All 

the created model’s energy consumption, carbon footprint and costs in net present 

values were calculated.  

It was observed that A/O process’s energy consumption is the lowest among other 

treatment options. Among the sludge stabilization methods, it can be stated that 

anaerobic digestion and thermal hydrolysis units have the lowest energy consumption 

of the treatment options. 

It was observed that the carbon footprint's main influencers are changing for different 

wastewater characteristics. It can be stated that among all treatment options, A2O and 

Bardenpho-5 without primary sedimentation have the lowest carbon footprint for HS 

wastewaters. Moreover, it was calculated that conventional AS has the lowest carbon 

footprint for MS wastewaters. Lastly, it was calculated that A/O process has the lowest 

carbon footprint for LS wastewaters. 

It was observed that the NPV of the models is highly affected by operational costs 

(electrical consumption) of the facilities. On the other hand, it was deducted that even 

with high inflation rate, costly units like anaerobic digestion, combined heat and 



 

 

90 

 

power unit, and thermal hydrolysis have potential to compensate their investment 

costs in 20 years period.  

In conclusion, if the best scheme should be proposed, low SRT and using diffusers for 

aeration can be combined with anaerobic digestion with struvite recovery could be the 

ultimate municipal WWTP scheme in terms of carbon footprint and energy 

consumption. To explain, it can be said that treatment system with low SRT 

(conventional AS, A/O) with anaerobic digestion is requiring the least amount of 

energy need. Moreover, in Chapter 3, it was observed that anaerobic digestion sludge 

stabilization methods have the lowest sludge outputs. Lastly, with struvite recovery 

addition some the waste activated sludge could be used for land application which 

prevents the waste activated sludge turns into GHG emissions. Yet, the solution may 

not be used for nitrogen sensitive receiving body environment.  

It should be noted that energy consumption, carbon footprint and NPVs of WWTPs 

can be compared with the help of this study. For existing treatment plants, a modeling 

and optimization study can potentially lower the carbon footprint and energy 

consumption of the system significantly. Moreover, energy reduction should also 

potentially lower the NPV of the existing system. In this regard, a modeling 

optimization study for a real WWTP was presented in the following chapter (Chapter 

5). 

  



 

 

91 

 

CHAPTER 5 

 

5. SIMULATION-BASED IMPROVEMENT OF THE OPERATION OF A 

WASTEWATER TREATMENT PLANT IN BURSA, TURKEY 

 

5.1. Introduction 

Electrical consumption in wastewater collection and treatment vary from 1% to 5% of 

the overall electricity consumption of countries (Longo et al., 2016). It is expected that 

the share may increase with the increasing number of WWTPs in the world. Therefore, 

the total energy consumption and energy efficiency of a WWTP are important. Money 

spent to achieve energy consumption reduction can be considered as a non-zero-sum 

game because the energy-saving can compensate for the initial cost over time. A study 

shows that DO concentration optimization in bioreactors can save up to 10% of energy 

usage. Additionally, optimization of pump rotating speeds can save up to 6% of the 

energy usage (Wei, 2013). 

Unfortunately, there are no solid standards to evaluate the energy performance of a 

WWTP. The Horizon program is trying to establish an energy performance grade 

system for WWTPs with the help of four European countries with nine partner 

companies (ENERWATER, 2019). Energy usage optimization is not only budget-

friendly but also helps to reduce indirect carbon footprint. N2O, CH4, and CO2 gas 

emissions from WWTPs could account for 50% of the total carbon footprint of a 

WWTP (Mannina et al., 2019).  

The aim of this paper is to simulate the operation of a real WWTP plant to examine 

its energy consumption and carbon footprint through modeling. Impacts of various 

management options on energy usage and carbon footprint were evaluated. Modeling 

was used as a tool to analyze the impact of operational as well as treatment process 



 

 

92 

 

changes on the performance of the WWTP as such modifications in an already-

installed facility cannot be done on a trial-and-error basis. 

5.2. Description of the Study Site 

The study was performed for Bursa East WWTP located in Küçük Balıklı district 

(Figure 5-1). The WWTP was completed and put in service in April 2006 (BUSKİ, 

2018). The plant covers an area of 516,619 m2 and serves an approximate population 

equivalent of 1,550,000. The average design flow is 240,000 m3/day and the plant is 

designed to serve a capacity of 320,000 m3/day in 2030.   

 

Figure 5-1 Bursa East Municipal WWTP (BUSKİ, 2018) 

The treatment process in the facility is Bardenpho-5 process with an oxidation ditch 

configuration, as stated by plant management (Personal Communications, 2019). The 

process aims to remove suspended solids, organic carbon, nitrogen and phosphorus 

from the wastewater by biological treatment.  

Raw wastewater enters the treatment plant from an intake chamber. Then screen units 

remove coarse particles from the wastewater. After screening, three screw pumps are 

elevating the wastewater. The pumps are delivering the wastewater to the grit 

chambers. After grit chambers, wastewater is elevated through screw pumps again. 



 

 

93 

 

The second pump station delivers the wastewater to a selector tank. After the selector 

tank, wastewater enters a Bardenpho-5 process with oxidation ditch configuration 

(BUSKİ, 2018).  

The sludge produced as a by-product of treatment is first introduced into a sludge 

buffer tank which is aerated to control P release. Afterward, sludge is processed in belt 

thickeners and then dewatered using centrifugal decanters. Lime stabilization is 

applied and finally the sludge is completely combusted. The facility is owned by Bursa 

Water and Sewerage Administration but operated by Kuzu Group. Sludge combustion 

unit, on the other hand, is managed separately (BUSKİ, 2018). 

The general wastewater treatment process flow diagram is shown in Figure 5-2. In the 

plant; there are three parallel wastewater lines, each including four oxidation ditch 

bioreactors (ODs) as stated by plant management (Personal Communications, 2019). 

Each line contains four secondary clarifiers (Figure 5-3). When the ODs are named 

left to right as OD1, OD2, OD3 and OD4, Bardenpho-5 process is achieved in the 

following order; anaerobic tank, prim-anoxic (OD2), aerobic (OD1 followed by OD3) 

and secondary anoxic with re-aeration (OD4). ODs, flow directions between tanks 

(shown by arrows) and wastewater inlet and outlet points (bold arrows) are provided 

in Figure 5-4.   

 

Figure 5-2 Wastewater Treatment Process Flow Diagram of Bursa East Municipal WWTP 

 

Internal Recycle 

Waste 

Sludge 

Selector 
Tank 

Anaerobic 
Tank 

Anoxic Tank 1.  Aerobic  

Tank 

Sec. Anoxic / Re-

Aerobic Tank 

Secondary Clarifiers 

Sludge 

Recycle 

Inlet  

Treated Wastewater 

2.  Aerobic  

Tank 



 

 

94 

 

 

Figure 5-3 Top View of the Process Lines in the WWTP 

 



 

 

95 

 

 

Figure 5-4 Oxidation Ditch Bioreactors Configuration of Bursa East WWTP 

 

5.3. Methodology 

In this study, simulation modeling of Bursa East WWTP was carried out by using 

BioWin 5.3 simulation software. BioWin 5.3 developed by EnviroSim Associates is 

used for modeling of the WWTP. BioWin is a well-established software that can be 

used to design, upgrade, and optimize all types of WWTPs with physical, biological, 

and chemical process models (EnviroSim, 2019).  



 

 

96 

 

The model was calibrated with 2017 annual average data and validated for 2017 

monthly average data. By using the calibrated model, it is possible to assess the energy 

consumption and the carbon footprint of the facility. Different management 

alternatives were simulated to suggest improvements in the operation of the WWTP 

in terms of energy consumption and carbon footprint. 

The steps followed in the modeling study are provided below; 

5.3.1. Determination of Influent Wastewater Characteristics 

Raw wastewater characteristics were obtained from Bursa East WWTP. The design 

stage reactor volumes were also obtained from the website of the BUSKİ. The raw 

wastewater and biomass parameter values used in the design of the WWTP are listed 

in Table 5-1 (BUSKİ, 2018). Minimum effluent concentrations are stated in the 

website of BUSKİ which provided in Table 5-2 (BUSKİ, 2018). Design parameter 

values may not represent current observed values in the facility currently. Therefore, 

the annual average of influent characteristics was also obtained for 2017. Due to 

absence of daily data of the plant, the dynamic solution capability of the model was 

not utilized.  



 

 

97 

 

Table 5-1 Design Parameters of Bursa East WWTP 

Parameters Unit Value 

CODin mg/L 533 

TNin mg/L 63 

TPin mg/L 11 

DOin mg/L 0 

Alkalinity mgCaCO3/L 350 

Fbs, rbCOD/TotalCOD % 24 

Fup - Unbiodegradable particulate COD/total COD % 13 

Fus - Unbiodegradable soluble COD/total COD % 5 

FNA - Ammonia gNH3-N/gTKN % 75 

Fnus - Soluble Unbiodegradable TKN % 3 

Incoming WW Flowrate m3/d 240,000 

Particulate substrate COD:VSS ratio  mgCOD/mgVSS 1.48 

FupP - P:COD for unbiodegradable part mgP/mgVSS 0.015 

VSS/TSS mgVSS/mgTSS 0.65 

 

Table 5-2 Discharge Standards (BUSKİ, 2018) 

 Parameters  

Discharge 

Standards 

(mg/L) 

BOD 25 

COD 125 

TSS 35 

TN 10 

TP 3 

 

Wastewater influent characteristics, sludge retention time (SRT), recycled activated 

sludge (RAS), waste activated sludge (WAS) and internal recycle (IR) values, 

representing annual average of 2017 are provided in Table 5-3.  

 



 

 

98 

 

Table 5-3 2017 Annual Average Values of Bursa East WWTP for 2017 (Personal Communications, 

2019) 

  Values Units 

Flow 249,000 m3 

COD 642 mg/l 

TN 58 mg/l 

TP 9.1 mg/l 

pH 8.04 mg/l 

IR 1,140,000 m3 

RAS 255,000 m3 

WAS 10,000 m3 

 

5.3.2. Treatment Plant Layout Build 

Units and processes applied in the plant are configured as a process flow diagram in 

the model. Two different approaches were employed for system configuration in 

BioWin. In the first one, the system is configured as a single-line as depicted in Figure 

5-5. In the second one, the system consists of three parallel-line as shown in Figure 

5-6 to represent the exact numbers of units (Figure 5-2) in the WWTP.  In running the 

system as a single line as in Figure 5-5, cumulative unit/tank volumes were considered. 

Therefore, in both configurations, the total volumes of a given process are the same.  

 

 

Figure 5-5 Single-Line Configuration 



 

 

99 

 

 

 

Figure 5-6 Parallel-Line Configuration 

In simulations, it was noticed that using the parallel line configuration did not affect 

the effluent characteristics. Therefore, for simplicity, model studies had continued 

with single-line configuration. Following system configuration in BioWin, all 

physical and other parameter inputs were placed within the configuration through 

input windows and sheets of BioWin. The inputs of the model were obtained from 

Bursa East WWTP (Personal Communications, 2019). Moreover, the facility was 

visited on July 11, 2018, and authorities were interviewed to ensure the accuracy of 

the information gathered through a literature search. In addition, the annual report of 

2017 prepared for the facility was examined to obtain up-to-date operational data 

(Personal Communications, 2019). Total volumes of bioreactors are provided in Table 

5-4. 

  



 

 

100 

 

Table 5-4 Unit Volumes of Bioreactors 

Section Name Unit Value 

Selector Tank Volume m3 4,408 

Anaerobic Tank Volume (2 Lines in Total) m3 33,94 

1. Anoxic Tank Volume (3 Lines in Total) m3 72,123 

1. Aerobic Tank Volume (3 Lines in Total) m3 144,247 

2. Anoxic Tank Volume (3 Lines in Total) m3 52,65 

2. Aerobic Tank Volume (3 Lines in Total) m3 19,473 

Aerobic Reactor Total Volume (3 Lines in Total) m3 288,493 

Total Biological Reactor Volume (Line 1/2/3 + 

Anaerobic+Selector) 
m3 326,841 

 

Five different pump stations were placed in the model to represent pumps in the 

facility (Personal Communications, 2019). These pump stations can be listed as; 

- Inlet pump station I (After screens) 

- Inlet pump station II (After grit chamber) 

- IR pump station 

- RAS pump station 

- WAS pump station 

5.3.3. Sensitivity Analysis 

Model inputs are relatively complicated and broad in number, often accommodating 

various components that are not measured in WWTPs (Dursun et al., 2011). BioWin 

software has numerous inputs. To illustrate; there are 20 wastewater influent 

characteristics, 101 kinetic, 94 stoichiometric, and five settling-related parameters. 

Moreover, there are other parameters for power calculations. In order to find sensitive 

parameters, a sensitivity analysis was conducted for a total of 57 selected parameters 

involving 12 wastewater fraction, 8 stoichiometric, 1 temperature, 30 kinetic and 6 

solid separation.  



 

 

101 

 

5.3.4. Calibration and Validation 

A model has to be calibrated and validated to a system before it can be used for a 

purpose. In calibration, biological, chemical, and kinetic parameters were tuned to 

provide an agreement between the simulated and observed (measured) values; i.e. 

effluent concentrations following treatment. At the validation step, the validity of the 

calibrated parameter values for new conditions was tested. Upon successful 